Assemblies & | Ramps

Optional Kits available through your Distributor:

Flipper Rebuild Kit (Left) ...................... ceerennnes ceesserrereiennens tesssreisrnannennncnnennsesss 500-6307-10
Flipper Base Plate Kit (Leff)................. teerrettnetttiseenrennsnasisesssssssssnesansecsneess DID-B8617-01

Kit includes: Flipper Base Plate (Left) pre-threaded with securing hardware; see the Flipper Drawing for view.
Flipper Rebuild Kit (Right) ...ceevversureeeereeeeeereeeeeressessnnes crssnrenrrennnesinnennnens. 500-6307-00
Flipper Base Plate Kit (Right)...................... ceettseitetuiiitasitiienitnesiisasensacasesscnsssneasss DID-B617-00

Kit includes: Flipper Base Plate (Left) pre-threaded with securing hardware; see the Flipper Drawing for view.

Pinball Location Maintenance Standard Kit (for AC/DC Premium Pinball) ................. 502-6002-C7
Standard Kit includes : 8 oz. Novus Wax #2 Fine (Red) (675-0003-01), Cloth, Rubber Rings (used above

playfield), Bulbs (Bulb quantities vary and is limited to 25 per type), Fuses (1/per type) and 4 Pinballs. Note:
Quanties, sizes and contents subject to change without notice. :

Pinball Location Maintenance Deluxe Kit (for AC/DC Premium Pinball) .................... 502-6003-C7

Deluxe Kit includes : Pinball Location Maintenance Standard Kit as described above plus a quantity of Flipper

Rebuild Kits. Note: Quantity varies which equals the same quantity of flippers used in this game.
A THIS GAME KIT INCLUDES ( 2 ) FLIPPER REBUILD KITS A

Plastics*Kit (for AC/DC Premitm Pinball)....c.cevereerereereresesseseeseeeeesseeesoesessessen 803-5000-C7
Plastics Kit includes: Plastic Sets (830-6 125-XX)

Decals*Kit (for AC/DC Premium Pinball) stessessntissninitesenneess s snnssssssasessesseenes §02-5000-04
Decals Kit includes: Decal Set (820-7000-XX)

*Attention: No individual Plastic or Decal can be ordered separately, unless noted otherwise. Plastics & Decals
are subject to change without notice during and / or after production. Key Fobs subject to availability and may or
may not be included in the plastic set. All designs, shapes & pieces used subject to change without notice. Kit
contents subject to change. Service Bulletin(s) will announce any critical changes, if warranted. The last 2-digits
shown on plastics or decals are for reference only.

b1



Securing Hardware for ltems 3 & 5 are
also shown separated from the Baif
Shooter (Plunger) Assembly for clarity.

Ball Shooter (Plunger? Assembly, 500-6146-00-04
(Hems 1-6)

Assemblie into
Housing in the

following order:

Washer
Rod Assemby (see ltem 5) .
Gort Soing ey Aing
Wash
(sWa,ggrs)' (seealf eg 5 (see ltern 5)
(sge ";’ff,’; ;), s
ushil
(see lter 4 L Nr. |BALL SHOOTER PARTS __|QTY.| SPIPARTN. |

and then ...

1 Housing Asm. + Bushings (ltem 4) 1  535-5067-02
Item 1 Is secured to the Cabinet by: Support Plate {not included with ftem 1 or Assembly]
(535-5027-00), #10-32 X 1/2* PPH (Sems) Zinc TF (Qty. 3) (237-6033-00), #10 Split Lock

and then...

B ' . " s . .
(562712294)’ Washer (Qty. 3) (244-5003-00) and #6 X 1/2" HWH AB (Zinc) Red (Qty. 2) (234-5001-02)
)
e/ 3 Comp. Spring (Short) (Knob Side) 1 266-5010-00

(see ltem 5), item 3 is sandwiched onto ltem 2 (Front Side) between the knob and by:

Washer Washer, 3/8" 1.D. X 58" O.D. X 1/16" (242-5014-00)
(see ltem 5),
R?tain’l?g Fg)ng : ' -
see ltem 5),
Plunger Tip using, ( 0 o0 back) as shown.

(see ltem 6). 5 C]omp‘ Spring (Long) [DRANGE, .035" 1 266-5001-07
o

» 'y

ltem 5 is sandwiched onto Item 2 (Rubber Tip Side) by: Washer, 3/8" LD. X 58" 0.D.X
116" (Qty. V/per side) (242-5014-00) and Retaining Ring, 3/8" o Shaft (270-5012-00)

Ordering Note: If 500-6146-00-04 is unavailable, order the individual part(s) actually required. ... ldentical to 500-6146-00-07
has Comp. Spring [Orange, .038" o} (266-5001-07) or 500-6146-00-05 has Comp. Spring {Blue, .031" g} (266-5001-05).

lllllllllllillniinnnnnnnnnnnnnan
Autoplunger Arm Weld Asm., 500-6091-00 (ltems 1-53.
Autoplunger Coil Assembly, 500-6092-02-ND (ltems 6-

(Hasher and Shooter Lane Switch Assembly, 500-6096-00 (items 10-12

Nr. | AUTOPL. ARM WELD PARTS|QTY.| SPIPART Nr. | Nr. | AUTOPLNGR. COIL PARTS |QTY.| SPIPART Nr. |

6  Autoplunger Coil Bracket Assembly 1  515-6527-00
tems 1 & 6 are secured below the P/F by: #8 X 1/2* SHWHAB (Zc.) (Qty. 9) (234-5101-00)

Coil, 24-940 [ NO DIODE ] 1 090-5036-ND '

4  Plunger & Link Assembly 1 51 1-51 83-00
COIL DOES NOT REQUIRE A DIODE. SEE ® COIL NOTE BELOW FOR DETAILS.

ltem 4 is secured to ltem 1 by: Retaining Ring, 1/4* o Shaft (Qty. 1) (270-5002-00)
For Individual ltems use : Plunger 1.81" Lg. (530-5025-05), Plunger Link (545-5293-00)
and Roll Pin 1/8" o x 5/8" Lg. (251-5008-00)

Nr. | SWITCH PARTS |QTY.| SPIPARTNr. |
10  Switch (for Shooter Lane) 1 180-5157-00

Switch has a Diode (1N4004) (112-5003-00). Can be replaced with (1N4001) (112-5001-00).

12 Switch Body Protect Plate 1 535-6539-00

ltem 12 is secured 10 ltems 10-11 by: #2-56 X 1/2* Unsiotted Ser. HWH #4 Head TR3

ack (Qty. 2) (237-5937-02) and #2-56 Hex Nut (Qty. 2) (240-5301-0)
(ASM. REF. 500-6096-00, kems 10-12)

For Securing Hardware,
see the Parts Table above,
under the item desired.
c&u slgg:'le Coilho Assemblg
Retainin : : 7 ru Coil shown turne
(& Ring —§ ' 90" for clarity.
(see ltom 4) J g ,
Hem 3 is also
O Retainin
shown separated : 9 / :
t (E-) Ring : .

z-lou:nnggreg:;é%m Ptbiuis ! Take Note:

for clarity. ) O Coil Note: © NO DIODE
ON LUGS. If replacing
with a coil of the same
gauge and turn & it has

aty.2 a diode on it, remove it
Roll Pin before using.
For Securing Hardware, Q2
see the Parts Table above,

under the item desired,

b2



4-Ball Trough Assembly, 500-6318-24-ND (ltems 1-13)

and Associated Parts: See Parts Table Below.
Ordering Note: Identical o 500-6318-14 with exceptions, see note below ltem 13 (Parts Table).

Nr. |4-BALL TROUGH PARTS QTY.| SPIPART Nr. | Nr. |4-BALL TROUGH PARTS QTY.| SPIPARTN

2  Colil Mounting Bracket 1 535-7330-01
Item 2 is secured to ltem 1 by: #8-32 X 3/8" HWH Swage (Sr.) Zinc (Qty. 4) (237-5975-00) | 12 Dual OPTO TRANS Board Assembly

4  Coil, 26-1200 [ NO DIODE ] 1 090-5044-ND
COIL. DOES NOT REQUIRE A DIODE. SEE © COlL. NOTE BELOW FOR DETAILS
1f 500-6318-24-ND is unavailable, order the individual part(s} actually required.
This assembly is identical to 500-6318-14-ND, -15 or -25 except for the quaniity of ltems 9 &
10 (Qty. 4/per on 5-Ball Trough) and ltem 11, required when a Magnet Mech. is used in the
game. -ND means no diode on liem 4, Coil, 26-1200.

Rubber Bumper (Grommet) ASSOCIATED PARTS AR 0 ABOVE ASSEMB

Nr. [ASSOCIATED PART(S) __ |QTY.| SPIPART A

Ap-A Ball Trough Enter / Exit Scoop 1 535-7329-01
Item AP-A secured to the playfield by: #8 X 1/2* SHWH AB (Zinc) (Qty. 4) (234-5101-00).

10 Switch Body Protect Plate 3 535-6539-00

Take 8pecial Note:

Item AP-A, Ball Trough Enter / Exit Scoop,
535-7329-01 (not included with the 5-Ball
Trough Assembly), is shown floating
above and rotated slightly for clarity.

3

See securing hardware
under iems 12 & 13.

For Securing Hardware,
see the Parts Table above,
under the Hem desired.
Hem 12, Dual OPYO TRANS
(Transmitter) Board, 515-0173-00,
is mounted on the other side of |
the Trough Assembly, In line with
item 13, Dual OPTO REC
(Receiver) Board, 515-0174-00,
using same hardware.
Take Note:
O  Coil Note: © NO DIODE ON LUGS. If replacing ==
with a coil of the same gauge and turn and it has a diode on iz
remove it before using. [ \',
] T [ 4§
For a break-down of parts of ltems 12 & 13, Dual OPTO ]
TRANS & REC Boards (515-0173-00 and 515-0174-00), -
see the Yellow Pages. 7
Q1 . Cable Wiring Hamess
6 . 036-5508-04
~ 2 3-Pin Connector
045-5007-03

12-Pin Connector
045-5007-12

b3



Flipper (Left) Assembly, 500-6543-12-ND (ltems 1-15)
and Associated Parts: Yellow Flipper Bat & Shaft Asm., 515-5133-06-06 (items AP-A / AP-B)

[ Nr. [FLIPPER (LEFT) PARTS |aTY.| SPIPART Nr.

1 Flipper Base Plate (LEFT) 1 See FRP1 |prp FLIPPER BASE PLATE KIT (LEFT):
Includes ltem 1 pre-threaded >+< Securing  515-6617-01
1 Hardware for Items 2,3,6& 8.

Item 1 is secured below by: #8 X 1/2° SHWH AB (Zinc) (Qty. 8) (234-5101-00)
Ordi Indivi Item FRP1

Power (EOS/ End-of-Stroke) Switch 1 180-5149-00
ltem 3 is secured to ltem 1 by: #6-32 X 5/8" HWH Swage (Ser.) Zc. (Qty. 2) (237-59760)

For Securing Hardware,

Flipper Return Spring : see g;er fn‘é‘,-’;e?f’c’,i :f:gf'

1, 22-1080 [ NO DIODE ] YEL-GRN 1 090-5032-ND ! 2§, Spiral Pin
COIL DOES NOT REQUIRE A DIODE. SEE  COIL NOTE BELOW FOR DETAILS.

Deflector Pad (Bumper)

13 Crank Bar (Pawl) 1
Item 13 requires: i 2 . (Qty.

STYLE

15 SetScrew: #10-32X 3/4" SocketHd. 2 237-6144-00| 2 (LEFTSTYLE)

Hem 15 requires: #10-32 Nylon Stop Nut (Qty. 1) Flipper Link Side Only (240-5203-00) ASSEMBLY : Includes ltems 12, 13,14 & 515-7203-01
and #10 Split Lock Washer (Qty. 1) Switch Actuator Side Only (244-5003-00) 15 (comes assembled).

Tool required for ltem 15: 5/32" or 4mm Alien Wrench

Htem 14® is also shown separated
from ftem 13, Crank Bar, for clarity.

)

Coil Sleeve

Take Note:

O Coil Note: © NO DIODE
ON LUGS, If replacing
with a coil of the same
gauge and turn & it has
a diode on it, remove it
before using.

Spring Washer
gghlnd Coit seeBuIslgl‘r? g12
Support Bracket ( )

Ntem 12°s Bushing Is also
shown separated from the
Flipper Plunger & Link
Sub-Assembly for clatity.

Reference
Servica
Bulletin 152
for additional
information
on ltems 12
&14

P

The differences between
the Left & Right Flippers
are:

item 1, Hem 4 and A

Htem 148 (see ltem 15)

The coils may also differ

depending on the game. #10 Spiit

Lock Washer
ASSOCIATED PARTS ARE NOT INCLUDED WITH THE ABOVE ASSEMBLY, {see ltem 15)
[ Nr. | ASSOCIATED PART(S) lQTY.] SPIPART A, | Take Note:

Yellow Flipper Bat & Shaft Assembl

AP-A kP wvithout B 2vY 1 51551330606 ® *R"indicates ltem noted is

AP-B ED “ E57700] secured with rivet(s) as listed.



Flipper (Right) Assembly, 500-6543-02-ND (ltems 1-15)
and Associated Parts: Yellow Flipper Bat & Shaft Asm., 515-5133-06-06 (ltems AP-A / AP-B)

| Nr. | FLIPPER (RIGHT) PARTS _ |QTY.[ SPIPARTNr.

1  Flipper Base Plate (RIGHT) 9 See FRP1
Item 1 is secured below by: #8 X 1/2* SHWH AB (Zinc) (Qty. 8) (234-5101-00) ~
Ordering Note : Individual Part (535-7275-00) Is not prethreaded, soe It P1

FLIPPER BASE PLATEKIT(RIGHT):
Includes Item 1 pre-threaded >+< Securing  515-6617-00
Hardware for ltems 2, 3, 6 & 8.

FRP
1

3  Power (EOS / End-of-Stroke) Switch 1  180-5149-00
iss ) Z¢. (Qy. 2) (237-5976-04)

For Securing Hardware,
see the Parts Table above,
under the item desired.

Flipper Return Spring

Spring Washer (17/32" ID X 3/4" X 1

Spiral Pin

oif, 22-1080 [ NO ] YEL-GRN 1 090-5032-ND

COIL DOES NOT REQUIRE A DIODE. SEE O COIL NOTE PREV. PAGE FOR DETAILS.

Deflector Pad (Bumper)

13 Crank Bar (Pawl)
Item 13 requires: Bushing, .192" ¢ ID X .312"

RIGHT
STYLE

(RIGHTSTYLE)
ASSEMBLY : Includes ftems 12, 13,14& 515-7203-00
15 (comes assembled).

15 Set Screw. #10-32 X 3/4" SocketHd. 2  237-6144-00
ltem 15 requires: #10-32 Nylon Stop Nut (Qty. 1) Flipper Link Side Only (240-5203-00)
and #10 Spiit Lock Washer (Qty. 1) Switch Actuator Side Only (244-5003-00)

Tool required for tem 15: 5/32" or 4mm Allen Wrench

ltem 14® Is also shown separated
from ltem 13, Crank Bar, for clarity.

B

Coil Sleeve
thru Coll

Bushing
(see item 13

ltem 12's Bushing is also Flipper
shown separated from the Link
Flipper Plunger & Link

Sub-Assembly for clarity. T em

The diffe bet

the Let & Right Flippers an ems 72

are: 3

Htem 1, tem 4 and RIGHT #10 Nylon

Htem 140 (sfé‘?f';,':"}s)

The coils may also differ N

de:em;ing on th: game. L:gl? \Aslgl;l‘)er
ASSOCIATED PARTS ARE NOT INCLUDED WITH THE ABOVE ASSEMBLY. . (seo ltom 15)

[_Nr. [ ASSOCIATED PART(S) lQTY.| SPIPART Nr. | Take Note: e

Yellow Flipper Bat & Shaft Assembi 5/32

AP-A odoa) without Bubber ing 151551330606 ® "R indicates ltem noted is e

AP-B : pe secured with rivet(s) as listed.



Flipper (Left) Assembly, 500-6543-12-ND (ltems 1-15)
and Associated Parts: Yellow Flipper Bat & Shaft Asm., 515-6275-06 (ltems AP-A / AP-B)

[ Nr. | FLIPPER (LEFT) PARTS 'QTY.| SPIPART .

1 Flipper Base Plate (LEFT) 1 See FRP1 |gRp FLIPPER BASE PLATE KIT (LEFT):
Item 1 is secured below by: #8 X 1/2" SHWH AB (Zinc) (Qty. 8) (234-5101-00) Includes ltem 1 pre—threaded S Securing 515-6617-01

Ordering Note : Individual Part (535-7275-01) s not prethreaded, se¢ ltem FRP1. 1 Hardware for ftems2 3 6& 8
" g ’ 1 *

1 180-5149-00
item 3 is secured to ltern 1 by: #6-32 X 5/8" HWH Swage (Ser.) Zc. (Qty. 2) (237-5976-04)
For Securing Hardware,

see the Parts Table above,
under the item desired.

Spiral Pin

13 Crank Bar (Pawl)
requires: Bushing..192°0 |

15 SetScrew: #10-32 X 3/4" SocketHd. 2 237-6144-00 (LEFTSTYLE)
ltem 15 requires: #10-32 Nylon Stop Nut (Qty. 1) Flipper Link Side Only (240-5203-00) ASSEMBLY : Includes ltems 12, 13, 14& 515-7203-01
and #10 Spit Lock Washer (Qty. 1) Switch Actuator Side Only (244-5003-00) 15 (comes assembled e

Tool required for ltem 15: 5/32" or 4mm Allen Wrench

ltem 14@ is also shown separated i
from ltem 13, Crank Bar, for clarity. Coil Sieeve

thru Coil

Take Note:

O  Coil Note: © NO DIODE
ON LUGS. If replacing
with a coil of the same
gauge and turn & it has
a diode on it, remove it

3 before using.

Bushing
(see ltem 13)

ring Washer
hind Coll
Support Bracket

Bushing
(se0 ltern 12)

v "09§

Item 12’s Bushing Is also
shown separated from the
Flipper Plunger & Link
Sub-Assembly for clasity.

o
>
)
gt
=
B

Reference
Service
Bulletin 152
for additional
information
on ltems 12
& 14.

AP-
A

The differences between
the Left & Right Flippers
are:

#10 Nylon

ltem 1, tem 4 and Stop Nut

ltem 14® (see ter 15)
The coils may also differ
depending on the game. #10 Split
Lock Washer
ASSOCIATED PARTS ARE NOT INCLUDED WITH THE ABOVE ASSEMBLY. (see ftem 15)

[ . [ASSOCIATED PART(S) ___]QTY.] SPIPART . | Take Note:
ApA Yellow Mini Fip Bat & Shaft Assembly 4 515-627506

® "R"indicates ltem noted is
secured with rivet(s) as listed.




Flipper (Right) Assembly, 500-6543-02-ND (ltems 1-15)
and Associated Parts: Yellow Mini Flipper Bat & Shaft Asm., 515-6275-06 (ltems AP-A / AP-B)

Nr. | FLIPPER (RIGHT) PARTS _ |QTY.| SPIPART A,

1  Flipper Base Plate (RIGHT) 1 See FRP1

ltem 1 is secured below by: #8 X 1/2* SHWH AB (Zinc) (Qty. 8) (234-5101-00)
Ordering Note : Individual Part (535-7275-00) is not prethreaded, see ltem FRP1.

FRP FLIPPER BASE PLATEKIT (RIGHT):
Includes Item 1 pre-threaded >+< Securing  515-6617-00
Hardware for ltems 2, 3, 6 & 8.

3  Power (EOS / End-of-Stroke) Switch 1  180-5149-00
ltem 3 is secured to ltem 1 by: #6-32 X 5/8" HWH Swage (Ser) Zc. (Qty. 2) (237-5976-04)

For Securing Hardware,
see the Parts Table above,
under the item desired.

Spring Washer (17/32" ID X 3/4" X 1")

g Colil, 22-1080 [NODIODE | YL 1  090-5032-ND
COIL DOES NOT REQUIRE A DIODE. SEE © COIL NOTE PREV. PAGE FOR DETAILS.

Spiral Pin

1 Deflector Pad (Bumper)

13 Crank Bar (Pawl) 1 530-5070-02

ftem 13 requires: Bushing, .192" ¢ ID X .312" ¢ OD X .195" (Qty. 1) (530-5139-00)

E:NUKN SER’ RIGHT
FRP CRANK STYLE
(RIGHTSTYLE)
ASSEMBLY : Includes ltems 12, 13,14&  515-7203-00
15 (comes assembled

15 SetScrew: #10-32 X 3/4" SocketHd. 2  237-6144-00
ltem 15 requires: #10-32 Nylon Stop Nut (Qty. 1) Flipper Link Side Only (240-5203-00)
and #10 Split Lock Washer (Qty. 1) Switch Actuator Side Only (244-5003-00)
Tool required for ltem 15: 5/32" or 4mm Allen Wrench

Itemn 14® Is also shown separated
trom ltem 13, Crank Bar, for clarity.

Spring
Washer

B

C?,“ 5'8"}{“ . : Bushing
il O 21 1N -
ru A : y (see ltemn 12

item 12’s Bushing is also
shown separated from the
Flipper Plunger & Link
Sub-Assembly for clarity.

)
=1
E
g
(o]

Sec. 4

Reference
Service
Bulletin 152
for additional
information
on Hems 12
& 14.

The differences between
the Left & Right Flippers
are:

item 1, ltem 4 and #10 Nylon

secured with rivet(s) as listed.

Itemn 14® (SE:)”%"P:I’L"IS)
ol trhniod Lotk Washer
ASSOCIATED PARTS ARE NOT INCLUDED WITH THE ABOVE ASSEMBLY. (see tom 15)
| Nr. | ASSOCIATED PART(S) lQTY.| SPIPART Nr. | Take Note: vse A
Ap-A Yolow Mini Fip Bat & Shaft Assembly | 515607506  ® *R* indicates ltem noted is e



